MOTOR PARTS LIST

CYLINDER HEAD

No.|original ID

ID Zbozi V-GARDEN

Nazev

1 |11140-E02001-00B

11140-E0200100B

Head subassembly,cylinder

11131-E03001-000

11131-E03001000

Gasket cylinder

11410-E01003-001

11410-E01003001

Cover,comp, head

11004-E01002000

Packing, Head cover

17004-E01002-000

17004-E01002000

Tube breather

90103-0614-09

90103-0614-09

Bolt Flange M6X14

4
5
6 [11004-E01002-000
7
8
9

90204-E01001-009

90204-E01001009

BOLT STUD IN  M6*113

10 |90203-E01001-009

90203-E01001009

BOLT STUD EX M8*34

11 |91104-0007

91104-0007

Pin Dower

12 |11003-E01001-001

11003-E01001001

Bolt Flange 8X55

13 |30010-E01003-000

30010-E01003000

Plug spark




CRANK CASE

No.

original ID

ID Zbozi V-GARDEN

Nazev

1

12310-E03001-00B

12310-E0300100B

CRANK CASE

2 [12012-E01001-001 {12012-E01001001 BOLT DRAIN PLUG

3 [12013-E01001-000 (12013-E01001000 |WASHER DRAIN PLUG

4 [90682-E01001-000 [90682-E01001000 [OIL SEAL ¢25X¢p41.25X6
9 [91601-6205-P63 91601-6205-P63 BEARING, RADIALBALL

10 |16061-E01001-000 |16061-E01001000 _|SHAFT GOVERNOR ARM
11 [90412-E01001-000 |90412-E01001000 |WASHER PAIN ¢6*¢15*0.5
12 [91401-0005-29 91401-0005-Z9 PIN LOCK

13 [16400-E01001-000 |16400-E01001000 |GOVERNOR ASSY

14 WASHER ¢6°¢150.5

15 GOVERNOR GEAR

16

17

16400-E01001-000

16400-E01001000

SHAFT GOVERNOR

SLIDER GOVERNOR




CRANK CASE COVER

No.|original ID ID Zbozi V-GARDEN |Nazev
1 {90103-0832-09 90103-0832-09 BOLT FLANGE M8X32
10 OIL FILLER ASSY
> 15030-E01001-R00 (15030-E01001R00 OIL STICK
11 CAP ASSY
8 |15010-E01001-R0O0 |15010-E01001R00 |[OIL FILLER CAP
3 PACKING OIL FILLER CAP
4 [12411-E01001-00B |[12411-E0100100B COVER
5 |90682-E01001-000 |90682-E01001000 [OIL SEAL
6 |91601-6205-P63 91601-6205-P63 BEARING
7 191104-0002 91104-0002 PIN, DOWEL
9

12001-E01001-000

12001-E01001000

PACKING CASE COVER




CRANKSHAFT/PISTON

No.|original ID ID Zbozi V-GARDEN |Nazev
1 [13200-E03091-000 [13200-E03091000 |RING SET
2 |13111-E03091-000 [13111-E03091000 |PISTON
3 [13121-E01001-000 [13121-E01001000 |PIN PISTON
4 |13122-E01001-000 |[13122-E01001000 |CLIP PISTON PIN
5 |13010-E01001-000 |13010-E01001000 [ROD ASSY CONNECTING
6 |13300-E03001-CRO |13300-E03001CR0O |CRANKSHAFT COMP
7 RING, FIRST
8 RING, SECOND
9 OIL RING
10 BUSHING RING
11 CONNECTING ROD
12 CONNECTING ROD COVER

BOLT CONNECTING ROD




N Y
s
GAS DISTRIBUTION ADJUSTMENT
No.|original ID ID Zbozi V-GARDEN |Nazev
1 NUT PIVOT ADJUSTING
2 PIVOT ROCKER ARM
3 ARM VALVE ROCKER
4 BOLT PIVOT ARM
5 |14090-E01001-000 |14090-E01001000 |PLATE ASSY
6 |11112-E01001-000 |11112-E01001000 RETAINER, IN.VALVE SPRING
7 114200-E02002-000 |14200-E02002000 |[CAMSHAFT ASSY
8 |14070-E01001-000 |14070-E01001000 [ROD PUSH
9 |14081-E02001-000 |14081-E02001000 [LIFTER VALVE
10 |11104-E01001-000 {11104-E01001000 RATATOR VALVE
11 {11107-E01001-000 {11107-E01001000 |RETAINER, EX.VALVE SPRING
12 |11103-E01001-000 |11103-E01001000 [SPRING VALVE
13 {11101-E01001-000 [11101-E01001000 |SEAL GUIDE
14 111121-E01001-000 {11121-E01001000 VALVE EX
15 {11111-E01001-000 (11111-E01001000 |VALVE IN

14300-E01001-000

14300-E01001000

ARM ROCKER ASSY




STARTER SUBASSEMBLY

No.

original ID

ID Zbozi V-GARDEN

Nazev

1

28200-E01C04-B01

28200-E01C04B01

RECOIL STARTER COMP

BOLT FLANGE 6X8

16522-E01001-001

16522-E01001001

2 |28210-E01004-000 |28210-E01004000 [KNOB RECOIIL STARTER

3 28200E01C04XXX  |Kryt samostatny (COVER FAN)
4 119400-E01C01-R0O1 |19400-E01C01R01 |STARTER ASSY

5 |35540-E01007-000 |35540-E01007000 [STOP SWITCH

6

7

support lug




DIVERSION ASSY

No.|original ID ID Zbozi V-GARDEN |Nazev
1 {90103-0620-09 90103-0620-09 BOLT FLANGE 6X20
19340-E01001-001 [19340-E01001001 |PLATE SIDE

90103-0612-09

90103-0612-09

BOLT FLANGE 6X8

2
3
4

19304-E01001-001

19304-E01001001

SHROUD COMP




3._
4
5
CARBURETOR
No.|original ID ID Zbozi V-GARDEN |Nazev
1 [16100-E02001-R00 [16100-E02001R00 |CARBURETOR

17002-E01001-000

17002-E01001000

PACKING INSULATOR

16003-E01001-000

16003-E01001000

INSULATOR CARBURETOR

16001-E01001-000

16001-E01001000

PACKING CARURETOR

2
3
4
5

17001-E01001-000

17001-E01001000

SPACER COMP AIR CLEANER




FLYWHEEL/COILASSY

No.|original ID ID Zbozi V-GARDEN |Nazev
1 [30400-E01001-000 [30400-E01001000 |COIL ASSY IGNITION
30400E01001000X |COIL IGNITION
30400E01001000Y |CAP ASSY NOISE SUPPRESS
30400E01001000Z |CORD STOP SWITCH

90103-0625-09

90103-0625-09

BOLT FLANGE 6X30

13510-E01001-000

13510-E01001000

FLYWHEEL COMP

19352-E01003-000

19352-E01003000

FAN COOLING

28002-E01001-001

28002-E01001001

FULLEY STARTER

[(o [ee] N1 o2} [S2 ]} B=N) (V] | \N]

13501-E01001-001

13501-E01001001

NUT SPECIAL




CONTROL SYSTEM

No.

original ID

ID Zbozi V-GARDEN

Nazev

=

90103-0612-09

90103-0612-09

BOLT FLANGE

16063-E01001-001

16063-E01001001

SPRING GOVERNOR

16072-E01001-001

16072-E01001001

BOLT QUADRATE HEAD

16070-E01001-001

16070-E01001001

ARM GOVERNOR

90602-0600-39

90602-0600-39

NUT FLANGE

16012-E01001-002

16012-E01001002

SPRING THROTTLE RETURN

16062-E01001-001

16062-E01001001

ROD GOVERNOR

16520-E01014-001

16520-E01014001

CONTROL ASSY

[(o [ee] N1 o2} [S2 ]} B=N) (V] | \N]

16236-E01002-003

16236-E01002003

CONTROL ARM RETURN SPRING




™
.
!l/LI

3
2
FILTER
No.|original ID ID Zbozi V-GARDEN |Nazev

1 |17100-E01C01-000 |17100-E01C01000 [AIR FILTER COM./C type

17100E01C01000Y |STEADIER/ C type

SEALING GASKET STEADIER/ C type

AIR FILTER ELEMENT/C type

17100E01C01000X |AIR FILTER COVER/C type

(22 (21 BN (OS] )]

M6 BUTTERFLY NUT/ C type




/ -
4 —
5~
MUFFLER
No.|original ID ID Zbozi V-GARDEN |Nazev
1 |18100-E01C04-000 |18100-E01C04000 |MUFFLER COM.
2 Bolt M6X10
3 [18104-E01C01-000 (18104-E01C01000 |MUFFLER COVER
4 |18139-E01C01-000 [18139-E01C01000 |DIRECTION TURNING PIPE
5 self-drilling screws
6 |18160-E01C01-000 |18160-E01C01000 [MUFFLER BODY/ C type




11

i

FUEL TANK
No.|original ID ID Zbozi V-GARDEN |Nazev
1 [16600-E01C01-R01 [16600-E01C01R01 |FUEL TANK COMP/ C type
2 16600E01C01R01X |TANK CAP COM.
3 TANK CAP
4 SEALING GASKET TANK CAP
5 |16666-E01C01-000 |16666-E01C01000 |FUEL FILTER
6 TANK NOUMENON
7 16600E01CO01R01Y |JOINT FUEL TANK COM
8 PACKING JOINT
9 JOINT FUEL TANK
10 [90686-E01001-000 [90686-E01001000 |TUBE FUEL
11 [90740-E01001-001 [90740-E01001001 |CLIP TUBE

90103-0628-09

90103-0628-09

FLANGE SCREW M6

90602-0600-39

90602-0600-39

FLANGE BOLT M6*32




